
- W / M / 

Anaerobic Treatment of Dairy Effluent 
l M ( 

X 

Report EPS 3/FP/1 
September 1986 



ENVIRONMENTAL PROTECTION SERIES 

Sample Number: 

ËPSl f3l/ [HÂ1 / m 

Number of report having qualifiers EPS 3/HA 

Subject Area Code 

Report Category 

Environmental Protection Series 

Categories Subject Areas 

1 Regulations/Guidelines/Codes AG Agriculture 
of Practice AP Airborne Pollutants 

2 Problem Assessments and AT Aquatic Toxicity 
Control Options CC Commercial Chemicals 

3 Research and Technology CE Consumers and the Environment 
Development FP Food Processing 
Literature Reviews HA Hazardous Wastes 

5 Surveys IC Inorganic Chemicals 
6 Social, Economic and MA Marine Pollution 
[...]

LIST OF TABLES vii 

LIST OF FIGURES viii 

1 INTRODUCTION 1 

1.1 Background 1 
1.2 Objectives 2 

2 FACILITY DESCRIPTION AND OPERATION 3 

2.1 Overview of Treatment Process 3 
2.2 Fixed-film Anaerobic System 6 
2.3 Upflow Anaerobic Sludge Blanket System 7 

3 START-UP AND OPERATION 9 

3.1 Wastewater Characteristics 9 
3.2 Start-up of Fixed-film Reactor 12 
3.3 Start-up of UASB Reactor 13 
3.4 Pretreatment and Equalization 15 
3.5 Fat Accumulation 16 
3.6 Gas Storage and Delivery 16 
3.7 Odour Control 17 
3.8 Corrosion 17 

4 PERFORMANCE EVALUATION 18 

4.1 General Performance Summary 18 
4.1.1 Fixed-film Reactor 18 
4.1.2 UASB Reactor 23 
4.2 Hydraulic Characterization 28 
4.2.1 Fixed-film Reactor 29 
4.2.2 Sludge Blanket 30 
4.2.3 Implications on Reactor Performance 30 
4.3 Suspended Solids and Sludge Characteristics 35 
4.3.1 Effluent Solids and Sludge Production 35 

5 ENERGY BALANCE AND PROCESS ECONOMICS 40 

5.1 System Energy Balance 40 
5.2 Analysis of Capital and Operating Costs 44 

SUMMARY AND CONCLUSIONS 47 



vi 

APPENDIX 1 

APPENDIX 2 

APPENDIX 3 

APPENDIX 4 

SUMMARY OF SYSTEM DESIGN 

FIXED-FILM REACTOR: PERFORMANCE AND OPERATING 
RECORDS 

UASB REACTOR: PERFORMANCE AND OPERATING 
RECORDS 

CALCULATION OF REGRESSION MODEL RESIDUALS 

Page 

51 

57 

119 

161 



vii 

LIST OF TABLES 

Table Page 

1 WASTEWATER CHARACTERISTICS 9 

2 ESTIMATED BREAKDOWN OF COD COMPONENTS 11 

3 BASIS FOR ENERGY BALANCE (Fixed-film Reactor) 41 

k ENERGY CONSUMPTION (Anaerobic vs. Aerobic Treatment) 42 

5 OPERATING AND MAINTENANCE COSTS (Anaerobic and Aerobic 
Treatment) 45 



viii 

LIST OF FIGURES 

Figure Page 

1 EFFLUENT TREATMENT SYSTEM, AGROPUR, BON CONSEIL 4 

2 TOTAL BOD5 VERSUS TOTAL COD IN UNTREATED 
WASTEWATER 10 

3 CUMULATIVE TOTAL COD (Fixed-film) 19 

4 AVERAGE WEEKLY TOTAL COD (Fixed-film) 19 

5 CUMULATIVE GAS PRODUCTION (Fixed-film) 20 

6 AVERAGE WEEKLY GAS PRODUCTION (Fixed-film) 20 

7 LOADING VERSUS EFFLUENT COD (Fixed-film) 21 

8 LOADING VERSUS REMOVAL EFFICIENCY (Fixed-film) 21 

9 LOADING VERSUS GAS PRODUCTION (Fixed-film) 22 

10 COD REMOVAL VERSUS GAS PRODUCTION (Fixed-film) 22 

11 CUMULATIVE TOTAL COD (Sludge Bed) 24 

12 AVERAGE WEEKLY TOTAL COD (Sludge Bed) 24 

13 CUMULATIVE GAS PRODUCTION (Sludge Bed) 25 

14 AVERAGE WEEKLY GAS PRODUCTION (Sludge Bed) 25 

15 LOADING VERSUS EFFLUENT COD (Sludge Bed) 26 

16 LOADING VERSUS REMOVAL EFFICIENCY (Sludge Bed) 26 

17 LOADING VERSUS GAS PRODUCTION (Sludge Bed) 27 

18 COD REMOVAL VERSUS GAS PRODUCTION (Sludge Bed) 27 

19 TRACER EVALUATION (Fixed-film) 29 

20 TRACER EVALUATION (Sludge Bed) 31 

21 LOADING VERSUS EFFLUENT COD (Fixed-film) 31 

22 ANALYSIS OF RESIDUALS (Fixed-film initial void volume 
basis) 32 

23 LOADING VERSUS EFFLUENT COD (Sludge Bed) 32 



ix 

Figure Page 

24 ANALYSIS OF RESIDUALS (Sludge Bed) 33 

25 INCREASE IN INACTIVE REACTOR VOLUME (Fixed-film) 33 

26 LOADING VERSUS EFFLUENT COD (Fixed-film active volume 

basis) 34 

27 ANALYSIS OF RESIDUALS (Fixed-film active volume basis) 34 

28 COD LOADING AND SUSPENDED SOLIDS (Fixed-film) 36 

29 COD LOADING AND SUSPENDED SOLIDS (Sludge Bed) 36 

30 GROSS SOLIDS YIELD (Fixed-film) 38 

31 GROSS SOLIDS YIELD (Sludge Bed) 38 

32 ENERGY BALANCE (Fixed-film process) 40 

33 ENERGY BALANCE (UASB process) 43 



1 

1 INTRODUCTION 

1.1 Background 

Agropur is a major Quebec-based agricultural cooperative specializing in the 

dairy industry. It produces and markets a complete range of dairy products from over a 

dozen plants and dairies throughout the province. 

Agropur's plant at Notre-Dame-du-Bon Conseil (Bon Conseil) produces cheddar 

cheese, curd, powdered skim milk and cream by-products. Approximately 1000 tonnes of 

milk is processed daily with production being relatively consistent year round. Cheese 

production is based on a 5-day week, 2 shifts per day and milk deliveries, pasteurization 

and powdered milk production occur daily. 

The plant is situated on the east bank of the Nicolet River, which is the 

receiving water for liquid effluents from the plant. Historically, the effluent discharge 

consisted of 1500 to 1800 m3/d of flow, 2000 to 3000 kg/d of 5-day Biological Oxygen 

Demand (BOD5), and 4000 to 6000 kg/d of Chemical Oxygen Demand (COD). Several 

different methods were considered during the mid 1970's for reducing the BOD5 and COD 

prior to discharging the effluent to the river. Conventional methods of treating dairy 

effluent such as activated sludge treatment and aerated stabilization basin treatment 

were evaluated and rejected for various reasons. These included system complexity and 

costs associated with disposal of excess sludge for activated sludge treatment and 

concerns regarding the reliability of treatment efficiencies year round with an aerated 

basin process. The concentration of BOD5 in the wastewater was roughly 2000 mg/L and 

there was concern that Environment Quebec's specific guideline of 60/60 mg/L for BOD5 

and Total Suspended Solids (TSS) for discharge to receiving waters could not be achieved. 

The high costs of power required for oxygen transfer for aerobic treatment was also of 

concern. 

At this point an effort was made to determine whether anaerobic treatment of 

the wastewater might offer a reasonable solution to the treatment problem. Anaerobic 

treatment of food, beverage and agricultural wastes and wastewaters was receiving 

increased attention in the research and development community during the late 1970's but 

there was no full-scale anaerobic system treating dairy or cheese plant effluent at the 

time. Theoretically, a system using anaerobic treatment offered several distinct 

advantages compared to aerobic treatment including: 



2 

1) lower solids/sludge production (80 percent retention); 

2) lower total energy consumption (60 to 70 percent retention); and 

3) production of methane gas representing a potentially recoverable fuel. 

Cooperative research programs and consultations were initiated between 

Agropur, the National Research Council (NRC) in Ottawa and Environment Canada's 

Wastewater Technology Centre in Burlington, Ontario. Bench-scale and pilot-scale 

testing were undertaken with emphasis on fixed-film anaerobic reactor processes 

developed by NRC. Treatment by the upflow anaerobic sludge blanket (UASB) process 

was also investigated as several full-scale UASB plants had been commissioned in Europe 

and the United States to treat food and beverage wastewaters. 

The decision to construct a full-scale treatment system at Bon Conseil 

incorporating anaerobic treatment was made in 1981/82. Partial funding for the facility 

was received from Environment Canada's Development and Demonstration of Resources 

and Energy Conservation Technology (DRECT) Program. 

Construction was initiated between the spring of 1982 and April 1983 at which 

time process start-up commenced. This report presents a description of the treatment 

facilities and describes the start-up, the acclimatization and the performance of the 

anaerobic processes during the first two years of operation in partial fulfillment of 

Agropur's contract with DRECT. 

1.2 Objectives 

The objective of the performance evaluation was to develop a suitable 

program of daily/weekly monitoring and sampling to permit a full analysis of the start-up 

phase and of the acclimatized operation at the design loadings. The major 

issues/parameters to be addressed were: 

COD/BOD5 removal, 

gas production, 

volatile acid reduction, 

effects of hydraulic and organic load variations, 

process stability, 

operating problems, and 

reactor hydraulics. 



3 

2 FACILITY DESCRIPTION AND OPERATION 

2.1 Overview of Treatment Process 

Figure 1 is a simplified flowsheet of the full treatment process at Bon Conseil. 

The system was designed to treat 1600 to 2100 m^/d of process effluent containing an 

average of 2700 kg/d of BOD5 and 5500 kg/d of COD. The facility consists of a pump 

station, screening and grit removal, equalization, pH control, two anaerobic reactors, 

aerated polishing basins and final settling basins prior to discharge to the Nicolet River. 

Effluent is collected in the plant floor drains and enters a pump sump 

containing three effluent pumps. This pump station operates automatically to pump all of 

the effluent to the treatment building. Here the flow passes through a rotating, 

horizontal, cylindrical screen to remove large suspended solids into a drum. The effluent 

flows through grit collection channels before being stored in a 12-hour (800 m 3 liquid 

volume) equalization basin containing three 3.9 kW Flygt submersible mixers. 

The function of the equalization basin is to smooth the hourly variations in 

temperature, pH and waste strength before the effluent is treated in the two anaerobic 

reactors which operate in parallel. A pH measuring and control system activates a screw 

feeder or a metering pump to allow hydrated lime or hydrochloric acid to be added to the 

basin as needed to maintain a neutral pH. 

There are three centrifugal effluent pumps (2 duty and 1 standby) in the 

equalization basin to feed the fixed-film anaerobic reactor and the UASB reactor. Each 

pump is rated for 30 m^/h at 52 kPa total discharge head. This method of feeding the 

reactors is partially self regulating as the pumping capacity is very sensitive to total 

head. As the wastewater flow in the equalization basin decreases, the liquid elevation in 

the basin will fall. This increases the head differential between the operating liquid 

elevations in the anaerobic reactors and the equalization basin, which decreases the 

pumping rate at a given pump setting. Excess wastewater can overflow from the 

equalization basin to the sump for anaerobically treated effluent whenever it is necessary 

to stop one or the other of the feed pumps or to feed one of the reactors at a reduced 

loading. 

The fixed-film reactor (F.F.) is a concrete tank 8.5 x 10 x 6.5 m deep 

containing clay tile media. The normal mode of operation is downflow as effluent is 

pumped to a plastic header system at the top of the reactor and removed via a second 

header arrangement at the bottom. A steel fixed gas dome similar to those used for 

municipal anaerobic sludge digesters creates an air tight seal and collects the gas 



FIGURE 1 EFFLUENT TREATMENT SYSTEM, AGROPUR, BON CONSEIL 



5 

produced during anaerobic treatment. The design liquid retention time was 12 hours based 

on the initial void volume in the packed reactor. 

The upflow reactor is also a concrete tank and was designed with a similar 

toted liquid volume and nominal detention time as the fixed-film reactor. The two 

reactors are independent of one another, operating in parallel. Each was designed to treat 

half of the effluent flow. The untreated effluent is pumped into a distribution header at 

the bottom of the UASB reactor, flows slowly upward through a blanket of anaerobic 

sludge and then overflows into launders which lead to a sludge holding tank. 

The sludge holding tank was designed to capture the specially acclimated 

sludge from the upflow reactor in case of an upset. A reversible sludge pump connects 

the upflow reactor and the sludge holding tank. In this manner sludge can be returned to 

the reactor from the holding tank after an upset or excess sludge in the reactor can be 

removed to storage. If too much sludge is accumulated in the system the sludge pump is 

available to transfer the excess to a tank truck for land spreading. 

Gas produced in the upflow reactor is captured in a submerged gas collector 

system. The gas from each reactor is metered after removing entrained water, and then 

the gas streams are combined in a single underground pipeline which leads to the boiler in 

the plant. There are two gas burner trains, one for the boilers and one for the waste gas 

burner (which is a standby system to dispose of the gas whenever it cannot be burned in 

the boiler). 

The partially treated effluent leaving the two anaerobic reactors flows by 

gravity to an overflow chamber at the south corner of the equalization basin under the air 

compressor room. This overflow chamber is connected by an underground, gravity 

pipeline to two, aerated polishing basins which are operated in series. Two 30 kW 

compressors (1 duty, 1 standby) supply air to submerged aeration devices in the basins. 

The first basin is divided into two sections by a baffle located approximately 

one third of the way along the length. Effluent enters the first section (approximately 

5000 m3) which contains five rows each containing 7 Schramm, Aqua RingT«M« diffusers. 

The air far each row of diffusers is provided by a PVC lateral pipe which connects with 

the main air supply header running between the basins. 

The second section of the basin (approximately 10 000 m 3) contains 2 rows of 

4 diffusers each and 3 rows of 3 diffusers. 

The effluent overflows from the first basin into the second basin, which is also 

aerated and contains four rows of aerators, each row consisting of two star or octopus 

type clusters of eight diffuser units. Combined hydraulic residence time (HRT) in the two 



6 

polishing basins is approximately 17 days. The treated effluent flows through one of two 

50-m square final settling basins (1.6 day HRT) before discharging by gravity to an 

underground pipeline leading to the Nicolet River. The lengthy retention in the polishing 

basins and the final settling basins was selected in part to allow maximum decay of the 

suspended solids produced during BOD5 removal. 

2.2 Fixed-film Anaerobic System 

The design of the fixed-film reactor was partly based on the NRC investiga-

tion of the use of plastic media and clay tiles to provide continuous vertical channels for 

downflow operation. The downward direction of flow and the continuous channel concept 

was promoted on the basis that media plugging with biomass would not be a problem. 

A total of 19 600 clay blocks were installed in three vertical layers separated 

by void areas (Figure 1). Each rectangular block was 25 x 25 x 30 cm deep containing the 

equivalent of 24 vertical holes 4.2 cm2. The blocks provided a surface area of 

approximately 1.2 m^, each giving a total initial packed reactor area of 24 000 m^ (this 

includes an allowance for the reactor walls). The total reactor volume (no packing) at the 

average liquid operating elevation is approximately 550 m 3 providing an initial surface to 

volume ratio of 44 m^/m^. The initial void volume including the packing was 410 m^. 

The fixed-film reactor was operated in a downflow mode during most of the 

2-year monitoring period, although the piping was designed to allow either upflow or 

downflow operation. Effluent is distributed at the top of the reactor through four evenly 

spaced plastic pipes which run the length of the reactor. The pipes are blocked at the 

ends and contain a series of drilled holes for effluent distribution. Effluent flows 

downward through the three layers of tile media to a collection header at the bottom of 

the reactor. It was originally intended to place the clay tiles such that continuous 

vertical channels formed an unobstructed path for effluent flow. Unfortunately no easy 

method could be identified at the time of construction to align and fasten each block in 

the exact position required. Instead, the blocks were manually layed in as close to the 

desired alignment as possible. 

A constant liquid elevation is maintained in the reactor by an external head 

control box which is open to atmosphere. Treated effluent flows from the collection 

piping in a vertical riser to the head box. Effluent overflows a standpipe in the head box 

and then flows to the treated effluent sump at the end of the equalization tank. The 

liquid elevation in the head box is the same as the liquid elevation in the reactor plus 